
Spare parts list
Trowel

© 2013 Atlas Copco Construction Tools AB | No. 9800 1235 01b | 2013-11-18

BG Combi





Contents
General information. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 5

Spare parts list. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6
Handle. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6
Electric equipment. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8
Bridge and motor installation. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 10
Protection ring (855 mm). . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 14
Protection ring (1000 mm). . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 16
Blade assembly. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 18
Labels. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 20

Accessories. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 22
Accessories. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 22
Consumables. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 22

Kits. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 23
Bolt on blade kit. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 23

Wiring diagram. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 24

3© 2013 Atlas Copco Construction Tools AB | No. 9800 1235 01b | 2013-11-18

ContentsBG Combi





General information

This spare parts list applies to the following:

DescriptionPart number
Trowel BG Combi E-L-TP 850 mm (33.46 in.)3382 0001 08
Trowel BG Combi E-L-TP 1000 mm (39.37 in.)3382 0001 09

Use only authorized parts. Any damage or malfunction caused by the use of
unauthorized parts is not covered by Warranty or Product Liability.
Any unauthorized use or copying of the contents or any part thereof is
prohibited. This applies in particular to trademarks, model denominations, part
numbers, and drawings.

Instructions for use
This spare parts list contains no safety regulations and is merely intended to
assist in the ordering of spare parts.
For information about operating, servicing, or repairing, the relevant Safety
and operating instructions must be consulted at all costs.
Please observe the safety instructions listed in the relevant Safety and operating
instructions!

5© 2013 Atlas Copco Construction Tools AB | No. 9800 1235 01b | 2013-11-18

Spare parts listBG Combi



Spare parts list

Handle

1

2

3

4

5

6

7

8

9
10

11
12
13

14

15

16
17

18

18

19

19

20

20

21

21

22

22

23

23

24

24 2525

26

26

27

27

28

29

30

31

32

33

34

35

36

37

38

39

40
41

42
43

44

45
46

47

47

35
35

35

35

34

34

31

28

6

38

© 2013 Atlas Copco Construction Tools AB | No. 9800 1235 01b | 2013-11-186

BG CombiSpare parts list



Part numberQuantityRemarkDescriptionNo.
3382 0102 331Lower partHandle1
3382 0102 321Upper partHandle2
4700 0469 301Knob3
3382 0103 221Guide shaft4
3382 0102 811Axle5
3382 0103 242BronzeBearing6
4700 0464 311Wire holder7
3382 0103 232Catch8
3382 0103 601LeftGuidance9
3382 0103 124Bearing half10
3382 0102 341Safety catch11
3382 0103 371Insulating washer12
3382 0103 821Magnet13
3382 0103 151Lid14
3382 0103 611RightGuidance15
3382 0103 861Appliance inlet16
3382 1000 941Blade adjuster, complete17(18-27)
-1Bearing holder18
-1Flange bearing19
-1Adjusting screw20
-1Adjusting nut21
-1Guiding22
-1Wire lock23
-2Set screw24
-1Knob25
-1Ø10 x 2 mm

Ø0.39 x 0.08 in.
Plane washer26

-1Ø5 x 30 mm
Ø0.20 x 1.18 in.

Spring pin27

3382 0103 882Rubber bellow28
3382 0103 871Blade adjusting wire29
3382 0110 151For detailed information, see section

"Electric equipment"
Electric equipment30

0346 1000 492Clamp31
-2M3 x 16 mmSlotted screw32
-2M3Lock nut33
0226 3139 033Ø4.2 x 14 mm

Ø0.17 x 0.55 in.
Screw with integrated washer34

0226 3343 8920Tapping screw35
-4M5 x 30 mmSlotted screw36
-4M5 x 16 mmSlotted screw37
-5M5Lock nut38
-4M6 x 8 mmSet screw39
-1M5 x 20 mmSlotted screw40
0333 3215 001Locking washer41
-1Ø5 x 1.2 mm

Ø0.20 x 0.05 in.
Washer42

-1Ø5 x 1 mm
Ø0.20 x 0.04 in.

Washer43

-2Ø3 x 0.5 mm
Ø0.12 x 0.02 in.

Washer44

-2Ø8 x 1.6 mm
Ø0.31 x 0.06 in.

Washer45

-1M8Hexagon nut46
-2Ø13 x 2.5 mm

Ø0.51 x 0.10 in.
Washer47

7© 2013 Atlas Copco Construction Tools AB | No. 9800 1235 01b | 2013-11-18

Spare parts listBG Combi



Electric equipment

1

2 3 4 5

6

7

8

9

10

© 2013 Atlas Copco Construction Tools AB | No. 9800 1235 01b | 2013-11-188

BG CombiSpare parts list



Part numberQuantityRemarkDescriptionNo.
3382 0119 531Contactor1
3382 0119 881Button cap2
3382 0119 871Push button3
3382 0119 581Relay clamp4
3382 0119 541Relay holder5
3382 0119 571ct-722Junction box6
3382 0119 551Relay7
3382 0119 521Multi speed switch8
3382 0110 132Cable9
3382 0103 791Magnetic sensor10

9© 2013 Atlas Copco Construction Tools AB | No. 9800 1235 01b | 2013-11-18

Spare parts listBG Combi



Bridge and motor installation

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21
22

23

24

25

26

27

28
29

30
31
32

33
34

35

36

37

38

39

40

41

42

43

44

45

46

47

48

49

50

5152

23

18

46

10

© 2013 Atlas Copco Construction Tools AB | No. 9800 1235 01b | 2013-11-1810

BG CombiSpare parts list



Part numberQuantityRemarkDescriptionNo.
3382 0102 351Bridge, complete1
3382 0102 732Bushing2
3382 0102 561Gearbox3
3382 0102 371Lifting eye4
3382 0102 381Fork5
3382 0102 361Wheel stand6
-2Ø20 mm

Ø0.79 in.
Locking washer with cap7

0111 1252 022Ø3.2 x 28 mm
Ø0.13 x 1.10 in.

Split pin8

3382 0103 782Wheel9
-4Ø20 x 3 mm

Ø0.79 x 0.12 in.
Washer10

3382 0102 601Electric motor11
3382 0102 741Axle12
3382 0102 801Guard13
3382 0102 851Parallel key14
3382 0102 861LowerCoupling half15
3382 0102 821UpperCoupling half16
3382 0102 841Drive spring17
3382 0103 802Handle18
3382 0110 121Ø8/Ø12 x 440 mm

Ø0.31/Ø0.47 x 17.32 in.
Hose19

3382 0103 791Magnetic sensor20
-4Ø10 x 2 mm

0.39 x 0.08 in.
Plane washer21

-4Hexagon M10 x 20 mmScrew22
-6Hexagon M10 x 40 mmScrew23
-1M6 x 8 mmSet screw24
-1M8 x 8 mmSet screw25
-4Hexagon M8 x 20 mm 8.8Screw26
-4M10Lock nut27
-2Ø3 x 0.5 mm

Ø0.12 x 0.02 in.
Washer28

-2M3 x 12 mmSlotted screw29
-2M3Lock nut30
0333 2174 122Ø5.1 x 1.6 mm

Ø0.20 x 0.06 in.
Spring washer31

-2M5 x 8 mmSlotted screw32
0333 2174 514Ø10.2 x 2.5 mm

Ø0.40 x 0.10 in.
Spring washer33

-4Hexagon M10 x 20 mm 8.8Screw34
3382 0102 711Plain bearing35
3382 0102 681Pressure plate36
0502 1236 001Ball bearing37
3382 0102 721Support washer38
0111 1686 071Locking clip39
0111 1279 032Ø3.2 x 20 mmSplit pin40
0346 1000 491Clamp41
0348 0101 171Cable tie42
3382 0102 411LowerStay43
3382 0102 401UpperStay44
4700 0462 891Knob45
4700 0000 392Flange bearing46
4700 0021 951Clevis pin47

11© 2013 Atlas Copco Construction Tools AB | No. 9800 1235 01b | 2013-11-18

Spare parts listBG Combi



Part numberQuantityRemarkDescriptionNo.
0111 1279 031Ø3.2 x 20 mm

Ø0.13 x 0.79 in.
Split pin48

0698 5140 252Cable gland49
0698 5140 231Cable gland50
0694 5520 007Cable lug51
3382 0110 4612.5 mm2Terminal block52

© 2013 Atlas Copco Construction Tools AB | No. 9800 1235 01b | 2013-11-1812

BG CombiSpare parts list



13© 2013 Atlas Copco Construction Tools AB | No. 9800 1235 01b | 2013-11-18

Spare parts listBG Combi



Protection ring (855 mm)

1

2

3

4
5

67

8
9

10

10

© 2013 Atlas Copco Construction Tools AB | No. 9800 1235 01b | 2013-11-1814

BG CombiSpare parts list



Part numberQuantityRemarkDescriptionNo.
3382 0102 271Ø855 mm

Ø33.66 in.
Protection ring1

3382 0103 351Lifting eye2
3382 0103 361Cover3
3382 0103 371Insulating washer4
3382 0103 821Magnet5
-1Ø6 x 1.6 mm

0.24 x 0.06 in.
Washer6

-1Hexagon M6 x 12 mm 8.8Screw7
-2Ø3 x 0.5 mm

Ø0.12 x 0.02 in.
Washer8

-2M3 x 10 mmSlotted screw9
-2Hexagon M8 x 30 mm 8.8Screw10

15© 2013 Atlas Copco Construction Tools AB | No. 9800 1235 01b | 2013-11-18

Spare parts listBG Combi



Protection ring (1000 mm)

1

2

3

4
5

67

8
9

10

10

© 2013 Atlas Copco Construction Tools AB | No. 9800 1235 01b | 2013-11-1816

BG CombiSpare parts list



Part numberQuantityRemarkDescriptionNo.
3382 0102 251Ø1000 mm

Ø39.37 in.
Protection ring1

3382 0103 351Lifting eye2
3382 0103 361Cover3
3382 0103 371Insulating washer4
3382 0103 821Magnet5
-1Ø6 x 1.6 mm

0.24 x 0.06 in.
Washer6

-1Hexagon M6 x 12 mm 8.8Screw7
-2Ø3 x 0.5 mm

Ø0.12 x 0.02 in.
Washer8

-2M3 x 10 mmSlotted screw9
-2Hexagon M8 x 30 mm 8.8Screw10

17© 2013 Atlas Copco Construction Tools AB | No. 9800 1235 01b | 2013-11-18

Spare parts listBG Combi



Blade assembly

1

2

3

4
5

6

7
8

9
10

11
12

13

© 2013 Atlas Copco Construction Tools AB | No. 9800 1235 01b | 2013-11-1818

BG CombiSpare parts list



Part numberQuantityRemarkDescriptionNo.
-4Towelling blade1
4700 0220 644Blade arm2
4700 0320 651Hub3
4700 0462 494Arm4
-4M10 A3KNut5
0253 3050 014M10 x 40 mm 8.8Carriage bolt6
0544 1100 094Grease nipple7
-4M8 A2KNut8
-4M8 x 20 mmStop screw9
-4M8 x 16 mmStop screw10
0111 1686 098Locking clip11
-111 x 36 x 6 mm

0.43 x 1.42 x 0.24 in.
Washer12

-1Hexagon M10 x 25 mmScrew13

19© 2013 Atlas Copco Construction Tools AB | No. 9800 1235 01b | 2013-11-18

Spare parts listBG Combi



Labels

1

2

3

4

5

6

7

8

9

10
11

12

© 2013 Atlas Copco Construction Tools AB | No. 9800 1235 01b | 2013-11-1820

BG CombiSpare parts list



Part numberQuantityRemarkDescriptionNo.
4700 0459 021Increase - DecreaseLabel1
4700 0462 391Remove discLabel2
3382 0109 001Ear protectionLabel3
3382 0108 991Safety label4
3382 0109 021Cutting hazardsLabel5
4700 0439 861VoltLabel6
4700 0448 551StartLabel7
3382 0109 011Lifting pointLabel8
3382 0110 481"BG Combi"Product label9
-1Data plate10
-4Drive screw11
0690 1210 001"Atlas Copco"Product label12

21© 2013 Atlas Copco Construction Tools AB | No. 9800 1235 01b | 2013-11-18

Spare parts listBG Combi



Accessories

Accessories

Part numberQuantityRemarkDescription
3382 0102 271855 mm

Ø33.66 in.
Protection ring

3382 0102 251Ø1000 mm
Ø39.37 in.

Protection ring

Consumables

Part numberQuantityRemarkDescription
4700 0323 971Ø865 mm (34.06 in.)Floating disc
4700 0319 371Ø950 mm (37.40 in.)

2.5 mm (0.10 in.), thick
Floating disc

4700 0330 361Ø950 mm (37.40 in.)
3 mm (0.12 in.), thick

Floating disc

4700 0324 731Ø1015 mm (39.96 in.)Floating disc
4700 0022 551Quick release, 4 blades includedTrowel blade

© 2013 Atlas Copco Construction Tools AB | No. 9800 1235 01b | 2013-11-1822

BG CombiSpare parts list



Kits

Bolt on blade kit

Part numberQuantityRemarkDescription
3382 1000 591Bolt on blade kit
-4Trowel blade
-8UNC 5⁄16 x 21⁄4 in.Bolt

23© 2013 Atlas Copco Construction Tools AB | No. 9800 1235 01b | 2013-11-18

Spare parts listBG Combi



Wiring diagram

© 2013 Atlas Copco Construction Tools AB | No. 9800 1235 01b | 2013-11-1824

BG CombiSpare parts list









Any unauthorized use or copying of the contents or any part thereof is prohibited.
This applies in particular to trademarks, model denominations, part numbers, and
drawings.

www.atlascopco.com

©
20

13
A
tla
s
C
op

co
C
on

st
ru
ct
io
n
To
ol
s
A
B
|N

o.
98

00
12

35
01

b
|2

01
3-
11
-1
8

http://www.atlascopco.com

